INSTRUCTION MANUAL
iR E

Specifications:

Length: 630mm

Height: 225mm

Main rotor: 588mm

Tail rotor: 150mm
Weight: 300g

Flying weight: 580-620g
Motor Gear: 14T

Main Gear: 138T

Hold rotation gear: 105T
Tail gear: 21T

Gear drive ratio: 1:9.85:5

K100

EP HELICOPTER

M Please read this manual in its entirety before attempting to
assemble the helicopter. In particular, please read the
section entitled 'Always follow these rules for safety’
before attempting to fly the helicopter.

B Keep this manual in a safe place.

3 Changes in product specifications may be effected
without notice.

BRIT - MAEND T CORABEREZET, K BRAATHY.
ELLBEVTSLY,
HCOHAEE. AVCBFERIZRELTTIL,

KERBBOO, FPELGMABREERTIEEAHYETT,

ARK Taiwan © 2005
MADE IN TAIWAN



INTRODUCTION

Thank you for purchasing our products X-400
The X-400 great performance helicopter with mechanisms

FL®HIZ

ORI R B B X400 B B L IFWE=FERIZHYNESTENFET,
L4005 ZAMSED ATV TUPHEE L T48075 R IEAH D ES

of the same level as the 400 class, is the next step machine THA=JL—k/ 74—V AN IT2—TY,

of the 480 class.

CONTENTS H X

INtroduction ... 1
ContentS ..o e 1
Always follow these rules for safety ..., 1~4
Necessary item not included in this kit (not included) ........ 5
Assembling section ..........ooccceeiiiiiin 6~21
Partlist ..o e 22~33

= D 5 Y RO 1
B oo s e ee e e e e een e e 1
BEDFOIZHBTETY FTEU oo eeeeeeeeenines 1~4
TEEETSA RTBEOICFY FUSMIBEEED. 5
Sy < O OUUR PR 6~21
A G Y I G 22~33

ALWAYS FOLLOW THESE RULES FOR SAFTY Z20DE=®HIZHTHEFY T L

Thank you for your purchase of a ARK product.

In order to ensure safe operation, please read this manual in

its entirety before attempting to fly the helicopter. Please be
sure you have complete understanding of the cautionary

items regarding the flight of, the capabilities of, and the proper
operating method of the model. Also, please observe all rules

and manners when flying the model.

The meaning of symbols and terms.

Here is an explanation of the meaning of the symbol and term

shown at the head of cautionary items.
Even items marked |
depending of the circumstances involved.

ZOEUIE ARKELGE S B LIFWVEERYNRESTENFET,
REIENNELEOIC, RATRIZCOTRGRBAZEEREET
FLBEHLEEN,

RITLOIESE. AOEEH, ROIAZLGEE+HTEBRO
SZELL BREITN—IWOIFT—ETFHoTRAIESDES
BEELN=LET,

[ oRILES T FILAEIDEKRIZDNT
EEXOEBICRROISURILES T F L AEIOERERALES,

5. | AVEE RBLASETL, KRS THBEALRRIC

E:AUTION as can result in serious harm, U <A HYET,

A Warning Failure to follow these instructions may result A g oI REL e E . RO EEEDEALRE
in severe personal injury or even death. = I UDCA AR ENED,
. Failure to follow these instructions may result N FEBE Li=bE s Rl ko TR E AL E
A Caution in serious harm. A FE l:ﬁ?‘élﬂﬁ?;&lﬁ‘éfib%é%wo E <+

(NOTE): denotes important information regarding assembly,
operation or maintenance.

@ In order to prevent fires, burns and other injuries, always
follow the rules for safety shown in the next page.

@ Before flying your model, be sure to read all cautionary
items, and confirm that the model responsibly.

@ After reading this manual, store it where it can be easily
used for reference.

GE): HROMI, BE ATFFURCETIEEGTEER,

@ XK, KF. T HBEDERELET 0. REANALDREE
DEBEDLT TS,

@ RATRIC. ChORTOIRBHEERH. REEHALTHLE
FELH>THELA TSI,

O HHER, BFEALoERE. BEVIGIEHNNDOTLR
ShAFICBHTRELTIESLY,



WARNING =E4£

Between starting the motor and taking off

1.Before starting the motor, check to be sure that there no objects nearby that might
be hit by, or become entangled in the rotor.

2.After checking to be sure that no one else in the area is using the same frequency,
first turn on the transmitter and then the receiver. Set the throttle and trim to their
motor startup positions.

3.After the motor has started, the battery and the motor become very hot, so be
careful not to burn yourself.

4.When taking off, the helicopter should be in a position at least 15 meters away from
the startup position, and the operator. Give careful consideration to the surrounding
conditions, making sure that there are no other people or obstacles in the area.

5.Before the helicopter lifts off, adjust the tracking of each rotor. Verifying the tracking
should be done from a distance of 5 meters from the helicopter.

6.Should unusual vibrations or noise occur while in flight, land the helicopter, stop the
motor and investigate the source of the problem immediately.

7.Reckless operation can result in accidents and injury. Please follow all rules and
enjoy the safe and responsible operation of your model.

After the flight

1.After the flight, inspect every part immediately. If the screws are loose or missing, be
sure to repair them. If some cracks or damage are found in any parts, replace them.
2.If the flight time is not long, empty the battery.

Storage

Do not leave the helicopter in direct sunlight or a place whose temperature remarkably
increases (in a car etc). be sure to store it in the shade where the wind blows
constantly.

CAUTION

After starting the motor, always be sure that the transmitter throttle is in its lowest
position when stopping the motor.

USING METHOD OF THIS MANUAL

Before assembling the model

1.Please read these instructions and familiarize yourself with the structure and
assembly methods of the model before attempting to assemble it. Failure to
assemble the model properly could result not only in poor performance, but in
danger as well.

2.Please confirm the type and quantity of all parts before assembling the model. Parts

cannot be exchanged or replaced after the pack has been opened. Should there be
any missing or defective parts, have the userils card validated at the place of
purchase, and send it along with a complete description of the part and its condition
to the sales department of ARK.

E—F3—IREMNLRITET

1. E—4—E BT HEEICZADICH D300, BFAFNEIELOHNELH,
FEREL TSN,

2. BRICAICARBOEREN GO ILEERALT, A E5H. 2EHROIESEIC
RAVFEAN B EBDRAOVMLAT I RUM) LEE—R2—IREOMEIC
TubLT SN, .

CEBA-REBRE E-S—RUNYTU—EBARRICEYETOT, XEITEE
LTSN,

CRATEFILHEAN)TTEI—OM B, E—F—HEBEBR LU, EMELY15m
LUEBEN PSR TITA> TEZEW, FRIEAROKRE+HEEL . RATERNIS
D ABEERY. BEYHELDHREEL T, #

CBIEASEAULABERNZ, FIyF LY (FEO—2— OB AEET TS,
oYX T EHERT HIHEETH, BAENLEMURITE TN EL TS,

- ROPICEBGERED P RELESRELLE S, TCICERESE. E—4—%F1L
SETREEHEZL TSI,

7. MEORITCRETRAE. FHORRORELLYETOT L—LOTF—

EFY . REICHEEEL - THRLAIESL,

RATORT

1. RITAR D15, TCIZEBDRBRET >IN, 2O EHPPFENH AL
DYTRBLTIZED, FEOBOHESHNIL, TH]LTLESL,
2. REFR (REIR) RITSELVDHEE, /ST —FREM> THEL,

RESA

BE5 BXOHLEF . BRICHHBH (ERE) CHELEN TSN,
BFTRBLOLNBETRELTHE,

=

/I.E\

T—2—HRBERIE. 2T ROV NA—RA T AO—DMBICRLTHOE—4S—
FUFTIETHREL TSN,

CDRBAEDRA

FRIFTOER

1. MIAFICHRABELCRAT,. BRLTOBER VT FIREERL THLMBETE
ToTLLZEN ELWE I THELE REDHEEERETERRZIENYT
B REX7UTY .

AN, BROE. ARESEIN DN, RvIRBO®KE., BROH.,
BREFIOVWTRELALRET . I —HROFRE. FRA®HBEICIE. BFEHK
TYH BEAEA—FIBSHELNBTEHEL BAETMER >/ L TARKE %
AEBETITERZEL,

2.



Necessary items not included in this kit (not included)
AEZEIT AT BOITF VRSB ERLLD (BI5E)

In order to operate this machine you need to purchase the following which are not included in this kit.
ABRERELTEOITE. UTOLONABETY. (R

Motor E—4& —

The following brushless

motor recommended.
ABCHERTZI ISV LRAE—4F—
BUTO:LOEHETITHET,
2800~ 3000KV for 14T
3500~4000KV for 13T

Radio set FAARtvk

Y
&&@@B
“‘

Gyro ¥4 0O Speed controller RE— K32 hA—5— Battery /\w 71—
( 3P 25A for brushless motor) {DC 11.1V 2000mAh up LA t)

Tools necessary for assembly

@@

Ball link pliers ByFTVRX2F Pliers R F Cross wrench +FL>F
Item No. :2040-112

Box driver 4mm:For M2 / 5.5mm:For M3 Allen wrench Lo F Screwdriver large and medium
R RRSA13— +RS4 /13—

y@ - T T T T I TP T T TP e T T
/ *b I °>

Scissors /\H3 Cutter knife Hv8F47 Ruler 24— )L () 20mmil Lt




Name of each part &EDL

Tail rotor blade
FT—ILITL—F

Tail boom
F=ILT—LA
Main rotor blade
AATL—F
Stabilizer blade
ARE2ESAY—=TL—F

Main rotor head —
A VHE—F—~w K Horizontal stabilizer
KERE

Vertical stabilizer
HEHEE

Tail boom brace
F—ILT—LTL—X

Cabin
*rEy




10.

—

10.

. Center hub

oA —NT

. M2X7 Flush head screw

M2X' 7 mE X 2pes

. Ball with stand 2pcs

¢ 5 R—ILEH

. Blade holder 2pcs

TL—FHRLE—

. Feathering spindle ¢3

JxHYUITREV R

. Brg. ¢ 3X¢ 8X4 4pcs

. M3 Nylon nut 2pc\s

M3 40> vy bk

. P3 O-ring 2pcs

o4 22

. ¢ 3X¢pBX3.5 Collar 2pcs

¢ 3Xp5X3.5H5—

¢ 3Xp 5X4 Collar 2pcs
¢ 3Xp5X4hS5—

. M2X4PH 2pcs

M2X4+ ~EEE R

. Breg. ¢ 2X¢p 5X2.5 2pcs

. SF mixing arm 2pcs

SFEXL U7~ L4

. Ball with stand 6pcs

¢ 5 R—NLE

. SF mixing collar 4pcs

SXLUThS—

. M2X7 Flush head screw

MX' 7 MER X2 6pcs

. M3x4 Set screw 2pcs

M3X4  SS

. Stabilizer control arm

AFEaYA—LFT—L4L

. M2X8PH 2pcs

M2X8F~FEE R
Seesaw
=y

ASSEMBLING SECTION

<1 | ) Rotor head assembly O—%—~y FAssy

—
J

STEP 1

STEP 2




4.
2

5.

. Stabilizer blade 2Zpcs

. M3x3 Set screw 2pcs

. Stabilizer bar

. M2X8PH 2pcs

. BRGp2Xp 5X 2.5 2pcs

. Needil pin 1.5%x7mm 2pcs

Aviaarka—Ly7—L

. Slide block

. Radius arm 2pcs

. Ball with stand 2pcs

. M2X7 Flush head screw

. M1.4X4.5 Pan head screw

. Ball radius pin

. Ball with stand 8pcs

. M2X7 Flush head screw

AFESAH—

M3X3 SS 2o

REESAY—ii—

FSTEP 3

% Stabilizer blade and stabilizer control arm must
be assembled so that they parallel to one another.
M RAESAY—TL—KELREAESAH—
AV PO—AT—LITETTHE &,

N2X8F R E X

G 1.5 7Tmm=——FiLE>

Wash control arm 2pcs

Wash arm collar 2pcs
DAY AT—LhS5—

A4 K87Aayvy

SUFRT7—L

¢ 5R—ILEM

M2X'7 MR 2pes

STEP 4 Assembling the wash-out ™+ v a7 FO#I

4pcs
M1 4X 4.5PH EX

p2. 6 R—LICTREY
¢ 5 R—LEfR

M2X'7 mMER Tpcs




. M2x12 Pan head Screw
M2X12 PH

. M2 Nylon nut
mrrorty b

. Needil pin 1.5X18mm
¢ 1.5X18mm=——FiLty

. Main mast
FAAURA K

. Mast lock
RRAbAvY

. M3x3 Set screw
M3X3 SS

. M3x16 Cap screw 2pcs
M3X16 CS

. Root end 4pcs
L=k b

. ML.7x7 Countersunk screw
M1. 7X7ILEXR 2pcs

. Rotor Blade 2pcs
Af4rO—8—TJL—h

. M3 Nylon nut 2pcs
MFraqsoz4+y k-

STEP 6 Combination of the wash-out, head, mast and swash plate
D9 AT I AYE/RAN ATy aFL— ORI

Wrap a lighter main rotor blade with tracking
or a decal to bring it into balance with the

STEP 7

Balance the main rotor blade. o
AT L FDAT 2T D £ heaviier blade.

BNHIZT—7 Fh—NEeEExET,
C f% I

((7




1. M2X4 Pan head screw '2pcs
M2X4PH FRE R

2. Upper frame 2pcs
F—i"—2L—L

3. M2x6 Tapping screw 24pcs
M2X6 TS

4. Cabin cross member 2pcs
FrELIORAN—

5. M2 Nut 2pcs
M2 Fv b

6. Radius arm stay
SUFRT—LART—

7. Tail boom holder
F=I T =Lk LT —

8. BRGH 5Xp 1 1X5 2pcs

9. Ball with stand 2pcs
¢ 5HR—ILEMT

10.M2X7 Flush head screw 2pcs
M2X7FS mME X

11.¢ 2Xé 4X16 Collar
G2XpaX16Hh 53—

12.M2X21 Pan head screw 2pcs
M2X21PH +ABEE R

13.Bearing holder 2pcs
R7PYVGRLE—

1. M2X7 Flush head screw 6pcs
M2X7FS mME R

2. Ball with stand 6pcs
¢ 5 R—)LE+

3. M2 Nylon nut 2pcs
M2NN F1aOvsv b

4. Aileron lever 2pcs
Tiarls—

5. M2X4 Pan head screw 4pcs
M2X4PH FAREZX

6. p2X$5X0.3 Flal washer
®2X5X0.3 2pcs

7. Elevator torque lever
pivot
ILR—F— LY LR—

8. Elevator lever mount 2pcs
ILR—F—LI—=IHI

9. M2x6 Tapping screw 3pcs
M2X6 TS

10.M2X15 Flush head screw
M2X15FS MEX 2pcs

11.Collective pitch lever
ALY REYF LN~ 2pcs

12.8ervo mount
Y—KTHo

ASSEMBLING SECTION

@j Assembling the upper frame 7—/\—7J L — /LT >

(STEP1

14.Elevator lever
ILAR—F—p/v—

15.Tail boom holder
T—IT—LkRLST—

16.Elevator shaft
ILAR—48—v Tk

STEP 2

13. $3X$4.5%0.5 2pcs

FVe 3X94.5X0.5 L

2

3.
4.
. Counter gear set
. Counter bearing holder 2pcs
. $2.5 B-raing

. BRG®3X®8X3 2pcs

. M2 Nylon nut

M2NN FqBo2Fv b
. $2X5X0.3 Flat washer
®2X$5X0.3

Drive pulley washe
FIAT T~ =T p—
Drive pulley 11T
K4 TF—1)—1T

NI E—Fvty b
AIRE—RF YT RS —

¢2.5 -y

10



1. $6Xp8X1.3 Collar
b6Xp8X1.3h5—

2. Main gear 138T
A XY 138T

3. Auto-rotaion drive shaft

#— b OERSI#

4. Main gear2 105T
AA X2 1057

5. M2x12 Pan head Screw
M2X12 PH

6. M2 Nut
23 b

1. M2x14 Pan head Screw 6pcs
M2X14 PH

2. M2x5 Pan head Screw 4pcs
M2X5 PH

3. Motor gear 14T
T-2—%¥ 147

4. Motor mount
E—HA—TO b+

S. Lower frame 2pes
a7—7Lb—A4

6. Battery mount
NyTFY—I9wk

7. Gyro mount
Cr40TH b

8. 92X 4X8 Collar 6pcs
¢ 2Xp 4X8HhS5—

9. ®2X4X34 Collar 2pcs
¢ 2Xd 4X3M4hS5—

10.M2 Nut  6pcs
M+

1

—

M3x3 Set screw
M3X3 SS

12.M2x4 Pan head Screw 4pcs
M2X4 PH

STEP 3




STEP 5 Installation of the skid foot X%+ K7 v rOH{T

1. Skid foot
AXyE7v b

2. Skid pipe 2pcs
P2 AT v

3. Skid cap 4pcs
AExy F¥xyyd

4. Skid foot
A¥yEIv b

—

]
STEP 6 Combination of the upper frame and lower frame
7 vNN—/BF7—7 L—LDMEIL

1. Cross member 2pcs
TBRAA L IN—

2. M2x14 Pan head screw 4pcs
M2X14 PH

3. M2x6 Tapping screw dpcs
M2X6 TS




1. Tail housing
F=IN2T5

2. M3x3 Set screw
M3X3 SS

3. Tail blade holder 2pcs
F=LITL—RERLE—

4. M2x8 Pan head screw 2pcs
M2XBPHH¥-~E X

5. Brg. p2X¢5X2.5 2pcs
6. M2x6 Cap screw 2pcs

M2X6CS Fv v TRIYa—

7. Tail rotor blade 2pcs
F—IA—F—TL—F

1. Tail pitch plate
FT—LEYFTL—+

2. Tail unit case (R)
T—ILaizZy br—2X

3. Brg. ¢ 3X¢p 8X3 2pcs

4. Tail shaft
Tk

5. Tail unit case (L)
FoLAZY br—2R

6. M2x10 Pan head screw 5pcs
M2X10PH R E X

7. Tail pitch lever
T—LEYFL—

8. ©2X@3X5.3 Collar
G2XP3X5. 3N 55—

9. Ball with stand
¢ 5 R—ILEBH

10.Guide pulley
(with bearing)
HA4 FT—Y— Bre. 1)

M2X7 Flush head screw
M2X'7 mMEX

12.Timing belt
BALZTUTANL B

ASSEMBLING SECTION

(3 | Assembling the tail gear F— LR DI

STEP 1

STEP 2




1. Rudder control guide
FH—arbA—LHAF

2. Tail boom
FT—=ILT—4A

3. Horizontal stabilizer

KTEEE

4. M2x6 Tapping screw 2pcs
M2X6TS 2y EL S EX

5. Horizontal stabilizer mount

KEEZI

6. Vertical stabilizer

EEER

7. M2x18 Pan head screw 2pcs
M2X18PH +~EEE R

1. Rudder control rod L=312mm
S4—arvbkta—oy R

2. Rod end L=9mm
Ay kFTYF

STEP 3

S
] -
~

STEP 4

Rudder control rod
JH¥—arvitn—poy Kk

14




STEP 5

1. Tail boom brace
F=NT—=LTL—R

2. M2x6 Tapping screw 2pcs
M2X6 TS

3. M2X8 Pan head screw 2pcs
M2X8PHF R E R

4. Timing belt
BAIUTRIL B

Caution

I. Set the groove of tail pipe to the boss on the inside of main frame R.

II. Adjust the tension of the belt so that one side of the beitcannot be brought
into cantact with the other side when it is pushed with e.g. a driver.

lll. Check the direction of rotation of timing belt.

=

AR

. T=LT—LOI VL, AU TL—LROERIZADEET,

ALV TRR PERSA NS TERLT, BLAWMVEEICREYET,
LAY FORERAREERLES .

EToAA— S —~OBRGEFANEEGETHIBERNOTT S,

STEP 6

1. Corrective pitch servo
AL TFATEYFY—R

2. Elevator servo
ILR—F—H—K

3. Alleron servo
Iavy—KR

4. Rudder servo
FH—g—iK

5. Gyro
T A AXE

6. Battery
RyF)—

7. Receiver 5ch

25

8.Speed controller
AE—Farvira—5—

9.M2 Plastic nut 6pcs
WISRF9oFw b




ASSEMBLING SECTION
Q4j Installation of the linkage &® 0w FO#ET D

1. Pitchrod EvFOy K ( 2sets )

2. Stabillizer controlrod X2 ES (¥ —a> rO—LOy K ( 2sets )
3. Mixingarmrod 2 ¥4 F7—-AOv K (2sets)

4. Elevator lever Swashrod TL/\—4—/ZX7 w2898 ( 4sets )
5. Pitchrod EvyFRAw K

6. Alleronrod T)LO> Oy K ( 2sets )

7. Elevatorrod TLR—4—nOw K

8. Rudder control S48 —a>r rO—inowy K

16



STEP 1

STEP 2

Nl oo N
%\\ 40« <@§ o
S\l
/ //.«l/\\w&/@/vﬂﬁ @
’\f“ “\“\@’ s H\

iz | »\,
v& (=)

1. Pitch rod 2pcs

FyFou K

2. Stabillizer control rod 2pcs|

REESAHY—0Oy K

3. Mixing arm rod 2pcs
EXLUTF—LOY R

17



STEP 3

STEP 4

4. Elevator lever Swash rod

ILR—E—/XTya

av E 4pes

5. Pitch rod

EvFavF

6. Aileron rod 2pcs

)jaray KR

7. Elevator rod

ILR—42—Oy K

18



STEP 5

Horizontal K3

Horizontal K3

STEP 6

&
iy

Horizontal K3

19




ASSEMBLING SECTION

in ¥vE DR

( 5 ) Installation of the cab

STEP 1

STEP 2

1. Windshield

v/ E~

M1.4X4 .5 E R

2. M1.4x4.5 Countersunk screw
2pcs

3. Cabin

FyrZy

20



ASSEMBLING SECTION

@ Attachment of the Decal TH—/LDELY {1+

\

| STEP 1

@ Opposite side

ARK R

STEP 2

®
@\

~—

Opposite side
RO

® \
>\
Opposite side

R * N

21




4001-103 w2000

/T a043.007

_4045:003

4001-105 B

4012:003

\\:\%}‘ \4011-001 @

%.4013-001

| 4043-007 a0/

4013-002

4012-005
A

4045-001

4102-008
/ v

4043.007, .

4202007

N
".4013-006

4001-106
e

\4603-003

22




ITEM NO. Name of parts Q'ty Remarks
B OE &h £ A¥ -
Center hub
4001-101 1
ez —NT
4001102 B%ade holderé >
7 L — Kk &—
Rotor head set
4001-103 1
I—H—~y K¥y h
Stabilizer controlarm set
— 1
4001-104 AEETAY—ar ba— LT —Axv k
Rotor head full set w/bearing
_ 1 .
4001-105 H—f—ry Ry b ST Y s
4001-106 Stabilizer blade 5
AREZETAY =T 1L — ]
4001109 Main rotor blade >
A rua—H—T L —F
Bearing collar ¢ 3x ¢ 5x4
4011001 NFYLIHT—$3Xp5X4 +
Seesaw 1 w/collar and screw
4012-003 Dy - H5—. et
Mixing arm 5 w/ 5 ball and screw
4012-005 XL T— A ¢ 5R—/L, B4
Spindle bush
4012-112 REY RAT v a 4
Feathering spindle ¢3
4013-001 TPV TALY R ¢ 3 2
Stabilizer bar
4013-006 BT AP 2
¢ 2 Collar with stand 5
4014-001 62 BT —ift
¢ 5 Ball with stand 50
4043-007 65 R iff
4045-001 Brg ¢2x¢5x2.5 77 6
4045—-003 Brg ¢3x¢8x4 77 4
Pan head screw M2x8
102-0 o 10
410 08 FANEZ M2X8
4209—007 Fleéhvhead screw M2x7 20
PITEAM2X 7
Set screw M3x3
_ 10
4603-003 Ty hRAZ Y 2—M3 X 3
4603-004 Set screw M3x4 10
Ty MR Y a2—M3X4
M3 nylon nut 10
4703-055 M3F Atk
O-ring P3
5400-115 6

EZN=0)>s P-3

23




4001-107

4016-001

N

awas001

N

5

012006 'Y

40140071

" 4043.007

4925-004

N

4702-004

% :/ 4925-003

4013-002

4013-003
4001-113

4022-009

4102-012

24




ITEM NO. Name of parts Q'ty Remarks
& &h 4 A% H =
_ Wash—out control set
4001-107 G dy Sy hE— LT — Ay 1 set
Swash plate set
4001-108 ATy e T e bty 1 set
Auto-ratation gear set
4001-110 e hO—F— g v EYEy h 1 set
_ Drive pulley 11T
4001-111 K547 S =1 1T 1 set
Counter gear 21T
4001-112 B E—FXY21T !
@5 Mast lock w/screw
4001-113 R 1 e 2 A+
Slide block
4012-006 A74F Tay s !
: Wash-out control arm
4012-007 YAy aT7I I bE—LT —A g
Radius arm )
4012-008 5YTR F—A 2
¢ 2.6 Bail radius pin
4013-002 62. BIE—LTUTAEL !
¢ b5 Main mast
¢ 2 Callar with stand 6
» Needle pin 1.bx7 4
4016-001 —— M1, 5X7
_ Counter gear case 5
40217006 Y E—RY =R
Main gear 138T 1
4022-008 AL E¥138T
Auto-rotation r 105T beari
4022-009 Fe hB P Ly FY105T ! Wg/cf;vfﬁ by
Auto—rotation drive shaft 1
4023-003 F— ko —F— g L
@5 Ball with stand 20
4043-007 & 5 R—Ehf
4045-001 Brg ¢2x¢5x2.5 77 6
4045-002 Brg ¢3x¢8x3 77 4
4045-004 Brg ¢bx1lxb ZZ 2
4102012 Pan head screw M2x12
F+ARE R M2X12 10
4202—007 Fllish‘ head screw M2x7 20
I AM2X 7
. M2 nylon nut
4702-004 M2 FA Ty b 10
M2 nut
4702-045 M2 F o b 20
B FW ¢ 2x ¢ 5x0. 3T 1
4925-003 77y Uy — ¢ 2x ¢ 5x0. 3T 0
E-ri -2.5
4925-004 ring B 4

E-VyJ E—2. 5

25



4002-204
/

4302-006
4022-017
\ 4002-203
» ML & /’
e 4021010

4302-006

_4021-010

S T \\\‘
AN ~2.14302-006
\\
.
!
4102-004.
4102014  ——
4021-011
s \‘\
4001009 /N
/ A~

\5@02—205
L 02200
\

~4102-004

26




ITEM NO. Name of parts - Q'ty Remarks
BE &a £ A% " %
— 9 — S
4009—202 Bearing block 5
X7V rTavy
Tail boom holder
4002-203 F ST IRl A — 2
Radius arm stay set
40027204 TYTAT =L AT —% v b !
4002-205 %j‘”;fif;a;"f_zefz o1 2
Motor mount set w/nut and screw
4002-206 T—F =T by b ! Ty b BEA
Battery mount
4002—-207 NoF Yz k 1
Cross member M2x34
4021-009 S AR AN—M2X 3 4 2
Cross member M2x16
4021-010 JERA AL A—M2X 16 4
Cross member M2x8
4021-011 JHA AL A—M2X 8 6
Motor main gear 14T
4021-014 T—H—ALURY AT 1
Gyro mount
4022-013 Cxgmemh !
Cabin cross member w/screw
4022-017 X s m R A 2 EzAf
Pan head screw M2x4
4102004 FAREZ N2XA 10
Pan head screw M2x5
4102-005 FREZ WG 10
Pan head screw M2x14
4102014 FREZ HXI4 6
Pan head screw M2x21
4102-021 FREZ X2 4
Tapping screw M2x6
4302—006 B oL S EAM2 X 6 30
Set screw M3x3
4603-003 Ty FRZY2—M3X3 10
M2 nut
4702045 20

M2+ b

27




,oq
i
.

\4702-004

.. o
. , ©
s S T
< ol
\ T % 'y I
/ =, SN s \
0 - &8N <@
vy o < N S
o . _ & m
- s 7 ~O
S -
) Pl
'y @
B Y. 4
\\ g
,ﬂoV 0 g

4043-002

<
o
8
EiN

4029002

4102-004
4935-005

4022005/

4022-003

O]
o
N7
N
)
3
@

28 -




ITEM NO. Name of parts Q'ty Remarks
& G & A " &
Stabilizer control rod
4001-114 . 2
AEAECTA Y —ar ha—lray R
4001115 Eleva‘for lever swasf\l rod ) 5
TV N—F—/RAT yyaty R
Mixing arm rod
4 ~116 .
0ot X TT by R 4
Ail d
4001-117 Leron rod - o
Ty R
4001-118 Pitch rod=L29 5
FyvyFuy R L=29
Elevator rod
4001-119 TN H ey R 1
Pitch rod
4001-120 PoFmy R 1
Collective pitch lever set g w/bearing
40217003 SLS R E YT LAy b 2 ST Y
Elevator shaft N
4021-008 TN T | 1
Elevator mount
4021-012 TR R 2
Elevator lever B
4022-001 T e 1
4022-002 Elevator torque lever 1
T L= — [T LN— — —
4022-003 Aileron 1eve\r 5
Tl L N—
Servo mount
4022-005 Hew s h 1
4043-002 MI1.2 Rod erfd 0
Ml.2 2 R R
¢ 5 Ball with stand
4043-007 65 R b 20
Pan head screw M2x4
4102-004 FREZ WXL 10
4902-007 Flush head screw M2x7 4 .
T ITEAM2X 7
Flush head screw M2x15
4202_015 HIEAM2X 15 4 |
4302006 Tapping screw M2x6 20
Ao TEAM2X 6
4407 Button bolt M2x5
402-005 R AL EM2X 5 10
M2 nylon nut
4702-004 M2FAarFy h 10
FW ¢ 2x5x0.3
4925-003 75y T — b 2x ¢ 5x0. 3T 10
FW ¢ 3x4.5x0.5
4935—-005 10

77w MU —¢ 3x¢4 5x0.5T

29



/
/

4003-309_
e

4502-006_

4003-311

4003-301

7\\ <

/40

45-002 S
4003-305

4003-303

1\

[

—_ \4003-307

30




ITEM NO. Name of parts Q'ty Remarks
B % &n % A B =
4003-301 Timing belt 1
FAILTYL R
4003—302 ??il plich plite set 1
Ty FTL—
Tail unit case set w/screws
4003-303 1
T—az=y fr—RAEy k |z 0
Tail shaft w/pulley 11T w/screws
03— 1
4008-304 FerL ¥ T bF—Y—ff 11T b At
Guide pulley w/bearing
40037305 HA KT =Y — ! NT Y LI
4003-306 Tail stabilizer set ¢ W/ screws
RIE v | > B
_ Rudder control rod
4003307 SH—arbha—nnoy R 1
Tail housing set
4003-308 S NCES N XIS set
Tail housing
4003_309 »7——___}1//\ '7 \‘\/‘\/7 1
Tail blade holder
4003—-310 F LT L R — 2
Tail rotor blade
4003-311 F T — BT e | 2
Tail boom
Tail pitch lever set
4003-313 F Ly F LA —F v k 1
4003-314 Tail Boom brace set 1
F—=NT—=AhT L —2Ey k
4045-001 Brg. ¢ 2x ¢ 5x2.5 6
4045-002 Brg. ¢3x¢8x3 4
Cap screw M2x6
4502-006 4

Xy SAT Y 2—M2X6

31




INSTRUCTION MANUAL
EiREiAE

o

/

4002-209

ARK X-400

ARK X-400

ARK x-400
ARK
CARK
ARK

HBLY high prs

Q@K HGOY Sy pro

e oo
ARK ¥Ha00
00 Haoo
K99 Kagg

Hao0 K9

AmcTAAK 2003 4004-060

Koo Kioo

CCPM pro

4004-061

32




ITEM NO. Name of parts Q'ty Remarks
BE & % AH ® =
Cabin ‘w/screws
4002-208 X by h 1 set E 2 A
Windshield ‘
4002—209 X ) e 1
Skid set
4002-210 ZF o Kty b 1 set
X-400 decal
4004-060 X—400F#H— !
X-400 instruction manual o
4004-061 1

X—400zE

A

*Reproduction of this manual, or any part therof is strictly prohibited.
*The contents of this manual are subject to change without prior notice

*Every effort has been made to ensure that this manual is complete and correct.

Should there, however, be any oversights, mistakes or omissions that come to
your attention, please inform us.

AREONED -HE ST B CERT A2 S RBEERTVET,

*EREFEONFIZ OV, BRTERLIKERTS L3SV £,

FREONBZOWTIHELEMLTBYEIN, F -IAFRACHEY ., B#fbniny
BREAEZERHVELEDL, T—HIFEIVWETLIBHENNZLET

First printing January, 2005
20055 1 B #RRFAT

‘33




